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EXCEL HARDWARE PTE. LTD. 
10 ADMIRALTY ST, #03-52/51/50/35 NORTHLINK BUILDING, SINGAPORE 757695 
 
 
 
Sample Description : KUCIFER SOFT-CLOSING FULL EXTENSION UNDERMOUNT SLIDES 

As above test item and its relevant information regarding to the submission are provided and confirmed by the 

applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, 

reliability or/and integrity accordingly. 
************ 

SGS Ref No. : GZIN22005699ML01_EN 

Sample Receiving Date : Dec 13, 2022 

Test Performing Date : Dec 13, 2022 to Dec 16, 2022 

Test Performed : Selected test(s) as requested by applicant 

Test Result(s) : For further details, please refer to the following page(s) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Signed for and on behalf of   
SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch  

 

 

  

 
Marco Leung   
Authorized Signatory   
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Chemical Composition Analysis 

Element Test Method Result  (%) 

C GB/T 4336-2016/XG1-2017 0.042 

Si GB/T 4336-2016/XG1-2017 ＜0.01 

Mn GB/T 4336-2016/XG1-2017 0.20 

P GB/T 4336-2016/XG1-2017 0.017 

S GB/T 4336-2016/XG1-2017 0.010 

Cr GB/T 4336-2016/XG1-2017 0.012 

Ni GB/T 4336-2016/XG1-2017 ＜0.01 

Mo GB/T 4336-2016/XG1-2017 ＜0.01 

Al GB/T 4336-2016/XG1-2017 0.044 

Co GB/T 4336-2016/XG1-2017 ＜0.01 

Cu GB/T 4336-2016/XG1-2017 ＜0.01 

Nb GB/T 4336-2016/XG1-2017 ＜0.01 

Ti GB/T 4336-2016/XG1-2017 ＜0.01 

V GB/T 4336-2016/XG1-2017 ＜0.01 

W Reference to GB/T 4336-2016/XG1-2017 ＜0.01 

Fe Minusing 99.6 
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Sample Photo 

 
Note: The test report shall only be used for clients’ scientific research, teaching, internal quality control, product 
research and development, etc… and just for internal reference. 
 
Remark:  
1. This test was subcontracted to SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch.  
2. This test report is to supersede No. SDHL2212100595FT test report which was issued on Dec 16, 2022. And 

the original test reports (paper and electronic) are invalid. 
 

***End of Report*** 
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